
Abhay Pimparkar (Secretary
SEAC-I)

SEAC Meeting No: 138 th SEAC-1 Meeting
Meeting Date: June 2, 2017

Page 1 of
101

Dr. Umakant Dangat
(Chairman SEAC-I)

SEAC-1 Meeting (Day-2)
SEAC Meeting number: 138 th SEAC-1 Meeting Meeting Date June 2, 2017

Subject: Environment Clearance for DiEthyl Phthalate plant
General Information: Venue: Maharashtra Economic Development Council, Board Room, 3rd Floor, Y.
B. Chavan Centre, Gen. Jagannathrao Bhosale Marg, Near Mantralaya, Mumbai- 400 020.
1.Name of Project Shree Vitthal Chemicals
2.Type of institution Private
3.Name of Project Proponent Pravin Shankar Mane
4.Name of Consultant Vijay Autade
5.Type of project NA
6.New project/expansion in existing
project/modernization/diversification
[...]
6 EMP Monitoring Environmental
Monitoring plan 7.50 0.75

51.Storage of chemicals (inflamable/explosive/hazardous/toxicsubstances)

Description Status Location
Storage
Capacity

in MT

Maximum
Quantity

of
Storage
at any

point of
time in

MT

Consumption
/ Month in

MT
Source of

Supply
Means of

transportation

Methanol 6 tanks underground storage 360 360 890 Open
Market Roadways

Formaldehyde 4 tanks Overhead 400 400 24000 Finished
product roadways

52.Any Other Information
No Information Available

53.Traffic Management

 
Nos. of the junction
to the main road &
design of
confluence:

Not applicable

SE
AC-A

GENDA-00
00

00
00

06



Abhay Pimparkar (Secretary
SEAC-I)

SEAC Meeting No: 138 th SEAC-1 Meeting
Meeting Date: June 2, 2017

Page 83
of 101

Dr. Umakant Dangat
(Chairman SEAC-I)

Parking details:

Number and area of
basement: Not applicable

Number and area of
podia: Not applicable

Total Parking area: Not applicable
Area per car: Not applicable
Area per car: Not applicable
Number of 2-
Wheelers as
approved by
competent
authority:

Not applicable

Number of 4-
Wheelers as
approved by
competent
authority:

Not applicable

Public Transport: Not applicable
Width of all Internal
roads (m): Not applicable

 CRZ/ RRZ clearance
obtain, if any: Not applicable

 

Distance from
Protected Areas /
Critically Polluted
areas / Eco-sensitive
areas/ inter-State
boundaries

Not applicable

 
Category as per
schedule of EIA
Notification sheet

5 (f)

 Court cases pending
if any NO

 Other Relevant
Informations Not applicable

 
Have you previously
submitted
Application online
on MOEF Website.

Yes

 Date of online
submission 20-01-2016

Brief information of the project by SEAC
The proposal was earlier considered by the SEAC in its 121stmeeting for TOR under category 5(f)B1 of the
schedule of the EIA Notification, 2006. The proposal was considered by earlier SEAC in its 133rd and 134th

meeting and decided to defer with following reason’

“ Certain points of compliance were sought by the Committee in its 133rd meeting which desired that the PP
should carry out compliances properly with reference to water balance and fire and toxicity analysis with
respect to Formaldehyde. The compliances are yet to be carried out by the PP.”

DECISION OF SEAC
In 138th meeting of SEAC also PP has not submitted and presented the point wise compliance of issues raised
in 133rd and 134th meeting of SEAC. Hence committee decided to defer the consideration and requested PP to
submit point wise compliance.

Specific Conditions by SEAC:

FINAL RECOMMENDATION
SEAC-I decided to defer the proposal till PP submits the additional information as per above conditions within 30 days

SE
AC-A

GENDA-00
00

00
00

06



Abhay Pimparkar (Secretary
SEAC-I)

SEAC Meeting No: 138 th SEAC-1 Meeting
Meeting Date: June 2, 2017

Page 84
of 101

Dr. Umakant Dangat
(Chairman SEAC-I)

SEAC-1 Meeting (Day-2)
SEAC Meeting number: 138 th SEAC-1 Meeting Meeting Date June 2, 2017

Subject: Environment Clearance for Establishment of Oleo-chemical Manufacturing facility by Fine Organic Industries
Pvt Ltd at Plot No. N-42/1, Additional Ambernath, Ambernath (east) Dist Thane, Maharashtra
General Information: Venue: Maharashtra Economic Development Council, Board Room, 3rd Floor, Y.
B. Chavan Centre, Gen. Jagannathrao Bhosale Marg, Near Mantralaya, Mumbai- 400 020.
1.Name of Project Establishment of Oleo-chemical Manufacturing facility by Fine Organic Industries Pvt Ltd at Plot

No. N-42/1, Additional Ambernath, Ambernath (east) Dist Thane, Maharashtra
2.Type of institution Private
3.Name of Project Proponent Fine Organic Industries Pvt Ltd
4.Name of Consultant Aditya Environmental Services Pvt ltd
5.Type of project Not applicable
6.New project/expansion in existing
project/modernization/diversification
in existing project

New Project

7.If expansion/diversification,
whether environmental clearance
has been obtained for existing
project

Not Applicable

8.Location of the project Plot No. N-42/1, Additional Ambernath, Ambernath (east) Dist Thane, Maharashtra
9.Taluka Ambarnath
10.Village Ambarnath
11.Area of the project Additional Ambarnath MIDC

12.IOD/IOA/Concession/Plan
Approval Number

Plot allotment letter from MIDC
IOD/IOA/Concession/Plan Approval Number: Plot allotment letter from MIDC
Approved Built-up Area: 20000

13.Note on the initiated work (If
applicable) Not Applicable

14.LOI / NOC / IOD from MHADA/
Other approvals (If applicable) Plot allotment letter from MIDC

15.Total Plot Area (sq. m.) 20,000 sq. m
16.Deductions Not applicable
17.Net Plot area Not applicable

18.Proposed Built-up Area (FSI &
Non-FSI)

a) FSI area (sq. m.): Not applicable
b) Non FSI area (sq. m.): Not applicable
c) Total BUA area (sq. m.): Not applicable

19.Total ground coverage (m2) Not applicable
20.Ground-coverage Percentage (%)
(Note: Percentage of plot not open
to sky)

Not applicable

21.Estimated cost of the project 900000000

22.Number of buildings & its configuration
Serial

number Building Name & number Number of floors Height of the building (Mtrs)

1 Not applicable Not applicable Not applicable
23.Number of
tenants and shops Not applicable

24.Number of
expected residents /
users

Not applicable

25.Tenant density
per hectare Not applicable

26.Height of the
building(s)
27.Right of way
(Width of the road
from the nearest fire
station to the
proposed building(s)

minimum 6 m

SE
AC-A

GENDA-00
00

00
00

06



Abhay Pimparkar (Secretary
SEAC-I)

SEAC Meeting No: 138 th SEAC-1 Meeting
Meeting Date: June 2, 2017

Page 85
of 101

Dr. Umakant Dangat
(Chairman SEAC-I)

28.Turning radius
for easy access of
fire tender
movement from all
around the building
excluding the width
for the plantation

Not applicable

29.Existing
structure (s) if any Not applicable

30.Details of the
demolition with
disposal (If
applicable)

Not applicable

31.Production Details
Serial

Number Product Existing (MT/M) Proposed (MT/M) Total (MT/M)

1
Distilled Mono

Glycerides of fatty
acids

0 625 625

2 Di & Triglycerides of
fatty acids 0 12.5 12.5

3
Specialty fatty acids

esters (Mixed
specialty esters of

fatty acids)
0 1667 1667

4
Fatty Amides (Primary
& Secondary Amides

of fatty acids)
0 1667 1667

5 Aqueous ammonia (By
product) 0 350 350

32.Total Water Requirement

Dry season:

Source of water Not applicable
Fresh water (CMD): Not applicable
Recycled water -
Flushing (CMD): Not applicable

Recycled water -
Gardening (CMD): Not applicable

Swimming pool
make up (Cum): Not applicable

Total Water
Requirement (CMD)
:

Not applicable

Fire fighting -
Underground water
tank(CMD):

Not applicable

Fire fighting -
Overhead water
tank(CMD):

Not applicable

Excess treated water Not applicable

SE
AC-A

GENDA-00
00

00
00

06



Abhay Pimparkar (Secretary
SEAC-I)

SEAC Meeting No: 138 th SEAC-1 Meeting
Meeting Date: June 2, 2017

Page 86
of 101

Dr. Umakant Dangat
(Chairman SEAC-I)

Wet season:

Source of water Not applicable
Fresh water (CMD): Not applicable
Recycled water -
Flushing (CMD): Not applicable

Recycled water -
Gardening (CMD): Not applicable

Swimming pool
make up (Cum): Not applicable

Total Water
Requirement (CMD)
:

Not applicable

Fire fighting -
Underground water
tank(CMD):

Not applicable

Fire fighting -
Overhead water
tank(CMD):

Not applicable

Excess treated water Not applicable
Details of Swimming
pool (If any) Not applicable

33.Details of Total water consumed
Particula

rs Consumption (CMD) Loss (CMD) Effluent (CMD)

Water
Require

ment
Existing Proposed Total Existing Proposed Total Existing Proposed Total

Domestic 0 13 13 0 3 3 0 10 10
Industrial
Process 0 6 6 0 1 1 0 5 + 1 (Reaction

water)
5 + 1 (Reaction

water)
Cooling
tower &

thermopa
ck

0 156 156 0 137 137 0 19 19

Gardening 0 10 10 0 10 10 0 0 0
 

34.Rain Water
Harvesting
(RWH)

Level of the Ground
water table: Not Applicable

Size and no of RWH
tank(s) and
Quantity:

1 no of 300 cmd capacity

Location of the RWH
tank(s): Given in EIA report

Quantity of recharge
pits: Given in EIA report

Size of recharge pits
: Given in EIA report

Budgetary allocation
(Capital cost) : 30 Lakhs

Budgetary allocation
(O & M cost) : 2 Lakhs per annum

Details of UGT tanks
if any : Given in EIA report

 

35.Storm water
drainage

Natural water
drainage pattern: Not Applicable

Quantity of storm
water: Not Applicable

Size of SWD: Not Applicable
 

SE
AC-A

GENDA-00
00

00
00

06



Abhay Pimparkar (Secretary
SEAC-I)

SEAC Meeting No: 138 th SEAC-1 Meeting
Meeting Date: June 2, 2017

Page 87
of 101

Dr. Umakant Dangat
(Chairman SEAC-I)

Sewage and
Waste water

Sewage generation
in KLD: 10 cmd

STP technology: Sewage water will be treated with trade effluent in combined ETP and
water will be recycled.

Capacity of STP
(CMD): Not Applicable

Location & area of
the STP: Not Applicable

Budgetary allocation
(Capital cost): Not Applicable

Budgetary allocation
(O & M cost): Not Applicable

36.Solid waste Management
Waste generation in
the Pre Construction
and Construction
phase:

Waste generation: Minor quantity of debris
Disposal of the
construction waste
debris:

Debris will be reused for leveling of plot

Waste generation
in the operation
Phase:

Dry waste: Iron scrap: 5 TPA, Plastic waste: 5 TPA
Wet waste: Not Applicable
Hazardous waste: ETP sludge: 12 TPA
Biomedical waste (If
applicable): Not Applicable

STP Sludge (Dry
sludge): Not Applicable

Others if any: Not Applicable

Mode of Disposal
of waste:

Dry waste: Iron scrap & Plastic waste shall be sell to scrap dealer.
Wet waste: Not Applicable
Hazardous waste: ETP sludge will be disposed off in CHWTSDF.
Biomedical waste (If
applicable): Not Applicable

STP Sludge (Dry
sludge): Not Applicable

Others if any: Not Applicable

Area
requirement:

Location(s): Near ETP plant
Area for the storage
of waste & other
material:

As per requirement sufficient area will be provided.

Area for machinery: Not Applicable
Budgetary allocation
(Capital cost and
O&M cost):

Capital cost: 2 Lakhs
O & M cost: 5 Lakhs per annum

37.Effluent Charecterestics
Serial

Number Parameters Unit Inlet Effluent
Charecterestics

Outlet Effluent
Charecterestics

Effluent discharge
standards (MPCB)

1 pH -- 4-6 7-8 7-8
2 Total Suspended solids mg/L 100 <100 <100
3 Total Dissolved solids mg/L 2500-3000 <2100 <2100

4 Chemical Oxygen
Demand mg/L 4000-5000 <250 <250

5 Biological Oxygen
Demand mg/L 2000-3000 <100 <100

6 Oil & Grease mg/L 10-20 <10 <10

7 Total Ammonical
nitrogen mg/L 50-80 <50 <50

Amount of effluent generation
(CMD): 35

Capacity of the ETP: 40

SE
AC-A

GENDA-00
00

00
00

06



Abhay Pimparkar (Secretary
SEAC-I)

SEAC Meeting No: 138 th SEAC-1 Meeting
Meeting Date: June 2, 2017

Page 88
of 101

Dr. Umakant Dangat
(Chairman SEAC-I)

Amount of treated effluent
recycled : 35

Amount of water send to the CETP: The proposed facility will maintain Zero Liquid discharge facility. No effluent will be
sent to CETP.

Membership of CETP (if require): Not Applicable

Note on ETP technology to be used
O & G trap > Equalization tank > Alum & Polyelectrolyte dosing > Primary settling
tank > Aeration tank > Secondary settling tank > Intermediate tank > Sand filter &
Activated carbon filter unit > UF & RO unit > Evaporator unit

Disposal of the ETP sludge ETP sludge will be sent to CHWTSDF for disposal.
38.Hazardous Waste Details

Serial
Number Description Cat UOM Existing Proposed Total Method of Disposal

1 Chemical sludge from
waste water treatment 35.3 TPA 0 12 12 sent to CHWTSDF for

disposal
39.Stacks emission Details

Serial
Number Section & units Fuel Used with

Quantity Stack No.
Height
from

ground
level (m)

Internal
diameter

(m)
Temp. of Exhaust

Gases

1 20 Lacs Kcal/hr
Thermic fluid heater

Furnace oil- 236 kg/hr
OR Natural Gas- 277

Nm3/hr
1 30 0.5 Scrubber

2 20 Lacs Kcal/hr
Thermic fluid heater

Furnace oil- 236 kg/hr
OR Natural Gas- 277

Nm3/hr
2 30 0.5 Scrubber

3
20 Lacs Kcal/hr

Thermic fluid heater
(Standby)

Furnace oil- 236 kg/hr
OR Natural Gas- 277

Nm3/hr
3 30 0.5 Scrubber

4 Ammonia scrubber Not Applicable -- As per
norms

As per
norms --

40.Details of Fuel to be used
Serial

Number Type of Fuel Existing Proposed Total

1 Furnace oil 0 11.3 TPD 11.3 TPD
2 Natural Gas 0 13,300 Nm3/day 13,300 Nm3/day

41.Source of Fuel From near by vendors
42.Mode of Transportation of fuel to site By road
 

43.Green Belt
Development

Total RG area : Green belt: 3779 sq.m.
No of trees to be cut
: Not Applicable

Number of trees to
be planted : As per CPCB norms for Green belt development

List of proposed
native trees : Given in EIA report

Timeline for
completion of
plantation :

Given in EIA report

44.Number and list of trees species to be planted in the ground
Serial

Number Name of the plant Common Name Quantity Characteristics & ecological
importance

1 -- -- -- --
45.Total quantity of plants on ground

46.Number and list of shrubs and bushes species to be planted in the podium RG:
Serial

Number Name C/C Distance Area m2

1 -- -- --

47.Energy

SE
AC-A

GENDA-00
00

00
00

06



Abhay Pimparkar (Secretary
SEAC-I)

SEAC Meeting No: 138 th SEAC-1 Meeting
Meeting Date: June 2, 2017

Page 89
of 101

Dr. Umakant Dangat
(Chairman SEAC-I)

Power
requirement:

Source of power
supply : from MSEDCL

During Construction
Phase: (Demand
Load)

2000 KVA

DG set as Power
back-up during
construction phase

2 Nos. of each 1000 KVA DG set

During Operation
phase (Connected
load):

2000 KVA

During Operation
phase (Demand
load):

2 Nos. of each 1000 KVA DG set

Transformer: Not Applicable
DG set as Power
back-up during
operation phase:

2 Nos. of each 1000 KVA DG set

Fuel used: HSD: 200 lit / hr at rated capacity for 1 DG set
Details of high
tension line passing
through the plot if
any:

Not Applicable

48.Energy saving by non-conventional method:
Solar street light & Solar sky pipes will be provided for warehouse.

49.Detail calculations & % of saving:
Serial

Number Energy Conservation Measures Saving %

1 -- --
50.Details of pollution control Systems

Source Existing pollution control system Proposed to be installed

Air -- Stack & scrubber for TFH flue gas, Scrubber for
ammonia

Water -- ETP, RO & Evaporator
Noise -- Acoustic enclosure, Silencer.
Solid
waste -- Waste management system

Budgetary allocation
(Capital cost and

O&M cost):

Capital cost: 456 Lakhs
O & M cost: 86 Lakhs per annum

51.Environmental Management plan Budgetary Allocation
a) Construction phase (with Break-up):

Serial
Number Attributes Parameter Total Cost per annum (Rs. In Lacs)

1 -- -- --
b) Operation Phase (with Break-up):

Serial
Number Component Description Capital cost Rs. In

Lacs
Operational and Maintenance

cost (Rs. in Lacs/yr)
1 Air Air Pollution Control 50 5

2 Monitoring Environment
Monitoring 4 6

3 Water Water Pollution
Control 250 40

4 Solid & Hazardous
waste

Hazardous waste &
Solid waste

management
2 5

5 Green belt Green Belt
Development 15 2

SE
AC-A

GENDA-00
00

00
00

06



Abhay Pimparkar (Secretary
SEAC-I)

SEAC Meeting No: 138 th SEAC-1 Meeting
Meeting Date: June 2, 2017

Page 90
of 101

Dr. Umakant Dangat
(Chairman SEAC-I)

6 Safety Occupational Health &
Safety 5 15

7 CSR Social welfare &
upliftment 10 5

8 Green Initiative Rain Water Harvesting 30 2
9 Green Initiative Solar street lights 15 5
10 Green Initiative Solar Sky-pipes 50 --

11 Green Initiative Energy Conservation
(LED) 5 1

12 Green Initiative Natural Gas use
instead of Furnace oil 120 --

51.Storage of chemicals (inflamable/explosive/hazardous/toxicsubstances)

Description Status Location
Storage
Capacity

in MT

Maximum
Quantity

of
Storage
at any

point of
time in

MT

Consumption
/ Month in

MT
Source of

Supply
Means of

transportation

Stearic acid Proposed Tank farm on southern
side of plot 300 KL 250 KL 1000 Ton Godrej Tanker

Oleic acid Proposed Tank farm on southern
side of plot 150 KL 100 KL 84 Ton Godrej Tanker

Hydrogenated palm
stearin Proposed Tank farm on southern

side of plot 150 KL 100 KL 540 Ton Gokul Tanker

Erucic acid Proposed Tank farm on southern